BTV521

B \ X-LARGE FLAT SCREEN WALL
MOUNT WITH TILT
INSTALLATION GUIDE & PARTS LIST
serrer @ oesien  This Pack Contains 1 Mount

PLEASE KEEP THIS PARTS LIST FOR FUTURE REFERENCE

Ventry-

R

555mm

MAX: 500mm
[ e E L L P PP

(160cm) ~

e Suitable for VESA and non-VESA screens
up to 63"

e Mounts screen only 45mm from the wall
5 fixed tilt positions up to 15°

e Suitable for concrete, brick or stud walls

up to 32"
Includes locking bar for secure installation

Post-installation screen alignment

Simple hook-on installation with all mounting
hardware included

TOOLS REQUIRED

13mm (1/2") spanner  Crosshead Drill Pencil
or socket screwdriver
10mm (7/16") Level Stud finder
masonry bit or (optional) (optional)

6mm (1/4") wood bit

N

B-TECH AUDIO VIDEO MOUNTS

HEAD OFFICE
Bennett House, Long March, Daventry, Northants., NN11 4NR, UK
Email: info@btechavmounts.co.uk

EUROPE
BELGIUM GERMANY
Srixtonisan 32, Zaventem 1930, Dyrotzer Weg 26A, 14612 Fa kensee,
Brussels, Beigium Berin, Germany
! Emall de

NORTH AMERIC SINGAPORE ABIA PACIFIC
203 Eggert Road, Ruby Industrial Compiex, Un't 1103 Prosperty Mi lennia Piaza,
Buffalo, NY 14215, USA Singapore 347740 Quarry Bay, Hong Kong
Emall .com Emal com.sg Emal infogbtechavmounts.com hk

1P-BTV521-V2-VT1BX-170811-03 MADE IN CHINA

©2011 B-Tech Intemnational Ltd. All rights reserved. B-Tech Audio Video Mounts is a division of B-Tech Intemational Ltd. B-Tech, Better By Design & Ventry are regi
All other brands and product names are trademarks of their respective owners. Photographs are for illustrative purposes only. E&OE.

ks of B-Tech ional Ltd.




B3 BTV521

© INSTALLATION INSTRUCTIONS

Ventry

range

1. Attach wall plate to either a concrete or stud wall.

i. Concrete wall ii. Stud wall

/
%I
/
Ve /
/
/
/ Q
/
A 7
’
,: / Q
7
T ’
/
’
/ 4 Q
/
\ /
//J>

2. Attach interface arms to flat screen.

D ® ©
e O O
o .
L
FLAT |
SCREEN
-
i I
MULTIWASHER

PART (M)




3. Adjust and lock tilt.

/ ADJUST | \ ,/MAXIMUM \ IMPORTANT
N < S \

——\

Must be tilted to attach
the arms to the wall plate

4. Hook mount onto wall plate.

T

WALL—™

©)
©

FLAT
SCREEN

SCREEN

7. Insert locking bar.

3 &4.

To adjust tilt,
repeat steps

6. Lateral adjustment.

LATERAL /

ADJUSTMENT

FLAT SCREEN
Optional

)/@ Secure with padlock (not supplied)
p




PARTS LIST range

PLEASE KEEP THIS PARTS LIST FOR FUTURE REFERENCE

E@E@E@E@@Wﬁ/

rooroorooccoeocc— o)

No. PART NAME QTY No. INTERFACE KIT QTY
1 | WALL PLATE 1 A | M4 X 12mm SCREW 4
2 | INTERFACE ARM A 1 B | M4 X 25mm SCREW 4
3 | INTERFACE ARM B 1 C | M5 X 16mm SCREW 4
4 | M6 TILT ADJUSTMENT SCREW 2 D | M5 X 25mm SCREW 4
6 | M6 SCREW 1 F | M6 X 25mm SCREW 4
7 | 4mm HEX KEY (FOR PARTS 4 &6) | 1 G_| M8 X 16mm SCREW 4

H | M8 X 25mm SCREW 4
AN I I | M8 X 40mm SCREW 4

Al | M8 X 50mm COACH SCREW 5 J | M6 X 12mm SPACER (FOR PARTSB,D&F) | 4

A2 | M8 METAL WASHER 5 K | M8 X 13mm SPACER (FOR PART H) 4

A3 | NO.10 WALL PLUG 5 L | M8 X 24mm SPACER (FOR PART |) 4

M | MULTIWASHER (FOR PARTS A — ) 4

Suitable for loads up to 70Kg (1541bs)






